
Econom
ic and Social Com

m
ission for W

estern Asia
D

eveloping the Capacity of ESCW
A

 M
em

ber Countries to A
ddress the W

ater and Energy N
exus for A

chieving Sustainable D
evelopm

ent G
oals

Developing the Capacity of  
ESCWA Member Countries to Address  
the Water and Energy Nexus for Achieving  
Sustainable Development Goals 

Water-Energy Nexus Operational Toolkit
Resource Efficiency Module

Economic and Social Commission for Western Asia



Developing the Capacity of  
ESCWA Member Countries to Address  
the Water and Energy Nexus for Achieving 
Sustainable Development Goals

Water-Energy Nexus Operational Toolkit 
Resource Efficiency Module

Economic and Social Commission for Western Asia
[...]
85 MGD advanced wastewater plant using BNR 2,040 (0.54)

Source: Created based on data from Darwish et al., 2016.

greater amounts of energy. Therefore, as per the extent of purity required in the treated 
water, a type of treatment can be chosen, which has the lowest energy consumption 
while providing that level of cleanliness.

Table 13 provides the energy intensities for different plants already in operation 
throughout the world and lists the different characteristics of the plants. The plants 
are listed in order of increasing capacity. As the capacity increases, the electric energy 
intensity decreases; the only exception is the 85 millions of gallons per day (MGD) 
advanced wastewater plant using biological nutrient removal (BNR), whose electric energy 
intensity has increased despite its large capacity, which is due to the advanced wastewater 
treatment it employs to remove nitrogen and phosphorus from the water being treated. 

Table 14 reflects the energy requirements of treatment plants with membrane systems and 
does not solely discuss conventional WWTPs. It further mentions the end uses of the treated 
water, which gives an idea of the extent of purity achieved through the treatment process. The 
membrane treatment tends to provide higher quality water products, which require greater 
amounts of energy. These membrane treatment systems will be discussed in more detail in 
section 3.3, which focuses on desalination. 



43

Water-Energy Nexus Operational Toolkit   Resource Efficiency Module

Table 14. Energy intensity of recycled water treatment and end uses of the recycled 
water
Technologies Used Energy use (kWh/MG) End Use

Conventional tertiary treatment

Anthracite coal bed filtration, 
demineralization, chlorination 

982 Irrigation, industrial use 

Flocculation, direct filtration, 
UV/advanced oxidation 

1,500 Irrigation, industrial use 

Clarification, media filtration, 
chlorination 

1,619 Irrigation, industrial and 
commercial use 

Anthracite coal bed filtration, 
UV 

1,703 Irrigation, industrial use 

Rapid mix, flocculation, media 
filtration, UV 

1,800 Irrigation 

Membrane treatment 

Coagulation, flocculation, 
clarification, UF, RO, UV/
advanced oxidation 

3,220 Agricultural, industrial use 

MF, RO, UV/advanced oxidation 3,680 Groundwater recharge 

MF, RO, UV/advanced oxidation 3,926 Seawater intrusion barrier 

UF, RO, UV 4,050 Industrial use 

MF, RO 4,674 Industrial use 

MF, RO 8,300 High-quality industrial use 

Notes : MF: Microfiltration; RO: Reverse osmosis ; UF: Ultrafiltration; UV: Ultraviolet.
Source : Created based on data from Water in the West, 2013.

Initiatives to improve energy efficiency 

There are several initiatives, which can be undertaken to improve energy efficiency in water 
and wastewater treatment and which are listed in table 15. This strategy of targeting the most 
energy-consuming processes mentioned in table 15 complements the discussion on figure 
15 in this report. Along the same lines, it can be noted that table 15 pays special attention to 
pumping energy, which is also one of the major energy consumers at WWTPs.

Table 16 describes various initiatives, which may be implemented to improve energy efficiency 
at water and wastewater treatment plants. While table 15 is more specific about the area of the 
plant where the energy management strategy is being implemented, the strategies described 
are more general in nature. The opposite is true for table 16. As a result, the practices mentioned 
in table 16 are examples of how the strategies mentioned in table 15 can be implemented. 



44

Developing the Capacity of ESCWA Member Countries to Address the Water and Energy Nexus for Achieving Sustainable Development Goals

Table 15. Energy efficiency strategies for municipal WWTPs
Technologies Used Energy Use (kWh/MG)

Process energy Focus on biggest energy consumers at WWTP 

Operational controls Tailor operations to meet seasonal and diurnal changes 

Quality vs. energy Balance water quality goals with energy needs 

Repair and replacement Consider equipment life and energy usage to guide repair and 
replacement 

Biosolids Consider trade-offs between treatment energy and improved biosolids 
quality 

Infiltration/inflow Address infiltration and inflow to reduce treatment energy 

Leaks and breaks Address leaks and breaks to reduce pumping energy 

On-site renewable energy Consider opportunities for on-site generation to reduce energy purchases 

Conservation Educate the community: Less water reduces WWTP loads and energy 
needs 

Source: Created based on data from Daw et al., 2012.

The best practices listed in table 16 are divided into three categories: General, water, and 
wastewater. While this toolkit concentrates on those best practices, which are technology-
centric, tables A2 and A3 in the annex contain detailed information (namely, description, 
primary area/process, productivity impact, economic benefit, energy savings, applications and 
limitations, practical notes, other benefits, and stage of acceptance) on the implementation 
of these selected general and wastewater best practices.  Table A2 discusses electric motors: 
Variable frequency drives applications while table A3 discusses fine-bubble aeration; variable 
blower air flow rate; dissolved oxygen control; post aeration: Cascade aeration; sludge: 
replace centrifuge with screw press; sludge: replace centrifuge with gravity belt thickener; 
reduce fresh water consumption/final effluent recycling; and use biogas to produce CHP. 

Figure 16 lists commonly used equipment in wastewater treatment and outlines the basic 
sequence of steps followed in the treatment process. At each step, not all the equipment 
mentioned is used at a particular facility. In fact, in most cases, particularly as concerns solids 
processing, the different equipments mentioned are alternatives, which must be chosen from. 
Each equipment has its particular energy footprints, which should also be considered when 
choosing the appropriate type of equipment. Apart from energy requirements, the selection 
depends on economics, intended final use of treated water, and regulatory requirements, 
in addition to a number of other logistical and technical factors. As an example, table 17 
describes the options for solids processing in terms of their relative energy requirements. 
It must be noted that the energy consumption of WWTPs also depends on the quality of the 
influent entering the plant.92  In addition, oftentimes obtaining a higher quality effluent and 
higher quality biosolids requires greater energy consumption rates, and plant designers must 
strike a balance between the effluent quality they need to obtain and the amount of energy 
they are willing to use to obtain it.93 This is also mentioned in table 15. Table 18 shows how the 
level of energy consumed varies with different treatment system setups and the relationship 
between the effluent quality and the energy consumed in the treatment process. Lower values 
of the parameters of biochemical oxygen demand (BOD), suspended solids (SS), phosphorus 
(P), and nitrate (N) indicate better quality water. The trends goes towards greater energy 



45

Water-Energy Nexus Operational Toolkit   Resource Efficiency Module

Table 16. Best practices in water and wastewater energy management 
General Best Practices Water Best Practices Wastewater Best Practices

•	 Facility energy assessment
•	 Real-time energy monitoring
•	 Energy education for facility 

personnel
•	 Comprehensive planning 

before design
•	 Design flexibility for today 

and tomorrow
•	 Electric peak reduction
•	 Manage electric rate 

structure
•	 Idle or turn off equipment
•	 Electric motors: install high- 

efficiency motors
•	 Electric motors: automate to 

monitor and control
•	 Supervisory control and data 

acquisition (scada)
•	 Electric motors: variable 

frequency drives 
applications

•	 Electric motors: correctly 
size motors

•	 Electric motors: properly 
maintain motors

•	 Electric motors: improve 
power factor

•	 Pumps: optimize pump 
system efficiency

•	 Pumps: reduce pumping flow
•	 Pumps: reduce pumping 

head
•	 Pumps: avoid pump 

discharge throttling
•	 Filtration: sequence 

backwash cycles
•	 Ultraviolet (UV) disinfection 

options
•	 Renewable energy options

Integrate system and power 
demands

Computer-assisted design and 
operation

System leak detection and 
repair

Manage well production and 
draw-down

Sequence well operation

Optimize storage capacity

Promote water conservation

Sprinkling reduction program

Manage high volume users

•	 Operational flexibility
•	 Staging of treatment capacity
•	 Manage for seasonal/tourist 

peaks
•	 Flexible sequencing of basin 

use
•	 Optimize aeration system
•	 Fine bubble aeration
•	 Variable blower air flow rate
•	 Dissolved oxygen control
•	 Post aeration: cascade 

aeration
•	 Sludge: improve solids 

capture in DAF system 
•	 Sludge: replace centrifuge 

with screw press
•	 Sludge: replace centrifuge 

with gravity belt thickener
•	 Biosolids digestion options
•	 Aerobic digestion options
•	 Biosolids mixing options in 

aerobic digesters
•	 Biosolids mixing options in 

anaerobic digesters
•	 Optimize anaerobic digester 

performance
•	 Use biogas to produce heat 

and/or power
•	 Cover basins for heat 

reduction
•	 Recover excess heat from 

wastewater
•	 Reduce fresh water 

consumption/final effluent 
recycling

Note: DAF: Dissolved air flotation.
Source: Malcolm Pirnie, Inc., 2010.

consumption values at higher quality effluent levels although the type of treatment being 
done and, consequently, the equipment used also play a significant role in determining energy 
consumption values, as already mentioned.



46

Developing the Capacity of ESCWA Member Countries to Address the Water and Energy Nexus for Achieving Sustainable Development Goals

Figure 16. Commonly used processes and equipment in wastewater treatment

Pumping 
and 

preliminary
treatment

. Pump

. Screening

. Grit 
  chambers

. Clarifiers

. Aerated
  channels

. Activated
  Sludge
. Blowers
. Mechanical
aerators
. Trickling 
filter pumps
. Clarifiers
. Aerated
Channels

. Nitrification
aeration
. Blowers
. Trickling
filter pumps
. Granular
media filters
. Filter feed
pump
. Backwash
Blowers
. MBRs

. Chlorine 
  feeders
. Sulfur 
  dioxode
feeders
. Mixers
. UV lamps
. Process 
water pumps

Pumping 
treatment

Secondary
(biological)
treatment

Advanced
wastewater

treatment
Disinfection

Solids 
processing . Pumps

. Grinders

. Sludge digesters 
  (mixers, aerators)
. Chemical feeders

. Centrifuges

. Thickeners

. Belt presses

. Dryers

. Incinerators

Source: Created based on data from Reekie, 2013.

Tables 17 and 18 have outlined different strategies to improve energy efficiency at water 
and wastewater treatment plants but the questions remains how effective these strategies 
actually are. Table 19 provides a quantitative idea of the possible energy savings from 
some of these strategies.  The data in table 19 is a compilation of energy savings achieved 
from energy efficiency measures applied globally by Global Water Research Coalition 
(GWRC) members. The values documented in the table are estimates of unit process 
electrical and primary energy reduction performance as aggregated for all wastewater 
treatment plant types and capacities from 1-100 MGD.94

Table 20 provides some values for the possible energy recovery potential from such 
strategies, though the technologies it addresses are more complementary to the data in 
table 17 and the data provided is with respect to existing wastewater treatment plants. 
The values mentioned refer to the quantity of energy that would need to be extracted 
from the incoming wastewater for facility primary energy self-sufficiency (namely, the 



47

Water-Energy Nexus Operational Toolkit   Resource Efficiency Module

Table 17. Processing and disposal methods of solids
Processing or disposal function Unit operation, unit process and 

treatment method
Impact on electricity use

Preliminary operations Pumping
Grinding
Degritting
Solids blending and storage

Moderate
Small
Small
Small

Thickening Gravity thickening
Flotation thickening
Centrifugation
Gravity belt thickening

Small
Moderate
Moderate
Small

Stabilization Lime stabilization
Heat treatment
Anaerobic digestion
Aerobic digestion
Composting: windrow
Aerated static pile
In-vessel

Small/moderate
Significant
Small/moderate
Moderate/significant

Small
Moderate
Significant

Conditioning Chemical conditioning
Heat treatment

Small
Significant

Disinfection Pasteurization
Long-term storage

Moderate
Small

Dewatering Vacuum filter
Centrifuge
Belt press filter
Filter press
Biosolids drying beds
Lagoons

Significant
Significant
Small/moderate
Moderate/significant
Small
Small

Heat drying Dryer variations
Multiple effect evaporator

Moderate
Significant

Thermal reduction Incineration
Wet air oxidation

Significant when used
Significant when used

Ultimate disposal Land application
Landfill
Lagooning
Chemical fixation

Small
Small
Small
Moderate

Source: Created based on data from Reekie, 2013.

“Gap”).95 This quantity is estimated to be 1.9-7.2 megajoules (MJ)/m3. As seen in table 
20, the range of energy savings is quite significant for many of these strategies, which is 
caused by the implementation of these strategies in different types of plants. Similarly, 
the performance of plants is influenced significantly by environmental conditions in a 
particular location. Therefore, energy savings obtained vary from one location to another.



48

Developing the Capacity of ESCWA Member Countries to Address the Water and Energy Nexus for Achieving Sustainable Development Goals

Table 18. Total annual energy consumption for a typical 1-MGD system including 
electrical and fuel requirements

Effluent Quality Energy

Treatment System BOD SS P N (1000 
kWh/yr)

Rapid infiltration (facultative lagoon) 5 1 2 10 150

Slow rate, ridge + furrow (facultative lagoon) 1 1 0.1 3 181

Overland flow (facultative lagoon) 5 5 5 3 226

Facultative lagoon + intermittent sand filter 15 15 - 10 241

Facultative lagoon + microscreens 30 30 - 15 281

Aerated lagoon + intermittent sand filter 15 15 - 20 506

Extended aeration + sludge drying 20 20 - - 683

Extended aeration + intermittent sand filter 15 15 - - 708

Trickling filter + anaerobic digestion 30 30 - - 783

Rotating biological contactors + anaerobic 
digestion

30 30 - - 794

Trickling filter + gravity filtration 20 10 - - 805

Trickling filter + N removal + filter 20 10 - 5 838

Activated sludge + anaerobic digestion 20 20 - - 889

Activated sludge + anaerobic digestion + filter 15 10 - - 911

Activated sludge + nitrification + filter 15 10 - - 1051

Activated sludge + sludge incineration 20 20 - - 1440

Activated sludge + advanced wastewater 
treatment

<10 5 <1 <1 3809

Physical chemical advanced secondary 30 10 1 - 4464

Source: Created based on data from Crites et al., 2014.

As part of the technological options mentioned in table 20, AD biogas is mentioned 
multiple times. Anaerobic digestion, though a very old process,96 has become more 
popular in the recent past because it tends to be less energy intensive than aerobic 
treatment and because it generates biogas as a by-product.97 The methane thus 
generated is often used as source of energy for the treatment plant itself. Therefore, the 
plant has lower energy costs and a lower carbon footprint, issues which have currently 
become very important for WWTPs. Nevertheless, compared to aerobic digestion, 
anaerobic digestion does have some disadvantages: It can only treat a smaller range 
of water98 and is usually followed by aerobic treatment as part of post-treatment.99 
At the same time, the disadvantage of anaerobic digestion of requiring greater heat 
input than aerobic digestion is actually not really a disadvantage in the ESCWA region 
where ambient temperatures tend to be relatively high, thus providing a favourable 